
 

 

 
 
 
 
 
 
 
 
 
Common Effluent Treatment Plants:  
Overview, Technologies and Case Examples 

 
May, 2015 

 
 
 
 
  

 
 
 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
 
 

 
Common Effluent Treatment Plants:  
Overview, Technologies and Case Examples 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

Foreword 

 

Dr. Dieter Mutz 
Director 
Indo German Environment Partnership (IGEP) Programme 
Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ) GmbH  
New Delhi 
 
The on-going Indo German Development Cooperation has “urban and industrial 
environmental policy & management” as one of priority areas of cooperation. The Indo 
[...]
 Facilitating formation of SPV/JV Company by member industries of industrial 
estate/park, preferably as a not- for- profit Company. 
 

                                                           
19 Source: (http://rbidocs.rbi.org.in/rdocs/PublicationReport/Pdfs/10796.pdf) 



67 | Page 

 To enter into legally binding agreement with SPV clearly delineating their relationship, 
mutual obligation and defining roles and responsibilities of each of the parties.  
 

 While industrial infrastructure corporations facilitate laying of pipeline/sewer from 
individual industries to CETP, the responsibilities of disposal pipeline from CETP to 
outlet for discharge of effluent should be of SPV/JV. 
 

 To take necessary steps to constitute “Tariff Committee” in consultation with  SPV/JV 
and the operator of CETP for determining and amending from time to time, as may be 
necessary, the tariff or user charges to be paid by member industries for treatment of 
their wastewater. 

 

4.7 Financing Aspects 
 
The capital costs for a CETP typically include: 
 

» land; 
» equipment and machinery; 
» civil, electrical and mechanical works; 
» administrative building;  
» laboratory and laboratory equipment for analysis including instrumental analysis; 
» approach road, internal roads, fencing;  
» DG sets; 
» piping (preferably High Density Poly Ethylene (HDPE) of suitable pressure rating); 
» instrumentation for monitoring of flow, D.O., TOC, TDS, VOC; and 
» conveyance system etc. 

 
The operational and management costs typically include: 

 
» salaries and benefits to staff, including bonus, medical reimbursements, provident 

fund; 
» electricity costs; 
» fresh water costs; 
» transportation charges of effluent, if applicable;  
» sampling and analysis costs of effluent;  
» CETP maintenance and repairs costs, including costs of spares; 
» sludge disposal charges; 
» laboratory chemicals and glassware; 
» chemicals (consumables) like lime, alum, poly electrolyte etc. used in CETP; 
» electrical spares; and 
» depreciation costs. 

 
The existing central/state assistance as per MoEF CETP scheme is as below: 
 

» Central assistance (subsidy) of 50% of the total project cost subject to a ceiling of Rs. 
20 crore without ZLD and Rs. 40 crore for projects with provision of ZLD.  

 
» The Central assistance shall also be restricted to Rs. 1.5 crore per MLD for a CETP 

project without ZLD. 
 

» The State share shall be 25% of the total project cost.  
 

» The project proponent's contribution shall be 25% out of which at least 15% shall be 
the contribution of the project proponent and the balance could be raised by the 
concerned project proponent from loan from Banks/Financial Institutions 



68 | Page 

 

5 Management Models for CETPs 
 

5.1 Independent O&M Agency 
 
Independent O&M agency is perceived to be more efficient from the overall co-ordination point 
of view. However, since CETPs adopt variety of specialised technologies, at times it becomes 
difficult to manage by a single agency unless they possess experts to deal with each of these 
technologies. Tamil Nadu is one state, which has been insisting the CETPs to appoint a single 
independent operator for carrying out the O&M of the entire facilities of the CETP.  
 
However, most of the CETPs have been operating on their own or through local and other 
companies for different sections. The Government of Tamil Nadu, while sanctioning t interest 
free loan to the CETPs, it had clearly stipulated that the CETPs are not allowed to operate on 
their own and have to appoint a professional independent O&M agency for the entire facilities 
of the CETPs for a period of 15 years.  However, majority of the CETPs are operating with 
multiple O&M agencies. Typical organisational chart is given below. 

 

5.2 Multiple O&M Agencies 
 
As mentioned above, majority of the CETPs are operated by multiple O&M operators, i.e. 
separate / individual operator for Pre-treatment section, RO Section and Evaporator section. 
Some sections are operated by the CETPs themselves and some sections through outside 
contractors. 
 
Issues with having multiple O&M agencies: 
 

 Problems are foreseen in coordination between performances of different sections in 
terms of input/ output quality and recovery in each section. Contractual disputes and 
blame game between the O&M operators and the CETP are seen in many cases.  

 
 It will be very difficult to prove or substantiate or hold a particular O&M agency 

responsible for any failure in performance of a particular component. 
 

 Overall CETP optimisation will be difficult. 
 

 It will be difficult for the regulatory authorities to deal with multiple O&M agencies for 
each CETP.   
 

5.3 Overview of Business & Management Models in Tamil Nadu 
  

Different combinations of business and management models have been adopted across the 
country. The following section gives a brief over view about the business and management 
model followed in Tamil Nadu.  

 
In Tamil Nadu, the Textile and Tannery sectors based CETPs are functioning based on the 
full private ownership model.  Under this model, the CETPs have collectively invested 25% 
(typically) of the initial project cost and the balance 75% was received as grant from the state 
and central governments under various schemes of the Ministry of Environment & Forests, 
Ministry of Commerce (ASIDE, ILDP schemes) etc. The industry’s contribution of 25% was 
through equity (15%) from their member units and loan through banks.  
 
Out of the 18 textile CETPs in Tirupur, 9 CETPs with total capacity of ~ 53 MLD adopting ZLD 
technology were established by forming 3 No’s Special Purpose Vehicle (SPV) companies, 



69 | Page 

namely, i) Noyyal SPV, ii) Tirupur SPV, and iii) Mangalam-Eastern SPV. The other CETPs 
have been established by the dyeing and bleaching units in and around a particular location 
and registered the CETPs as a separate company.  

 
In the Tannery sector, two SPVs were formed, namely the Ambur Economic Development 
Organisation Ltd (AEDOL) catering to three CETPs (VANITEC CETP at Vaniyambadi, 
AMBURTEC, at Thuthipet, Ambur and Maligaithope CETP at Ambur) and the Chennai 
Environmental Management Company of Tanners (CEMCOT) catering to the remaining 6 
tannery CETPs. 
 
Though the CETPs are functioning as a Private Ownership model, both Central and State 
Governments have extended financial assistance by way of grants/subsidies to the CETPs. 
The State Government has also sanctioned an interest free loan to the textile CETPs for 
carrying out the modification works for achieving ZLD. 
 



70 | P a g e  

  

 
 

Fig. no. 5.1- Typical organisation chart of TWIC CETPs 

 

Plant Manager 

Assistant Plant 

Manager

Engineer 

Maintenance

Pretreatment 

section

Reverse Osmosis 

Section
Evaporator Section Store Keeper PT section

R.O and 

Evaporator 

Section
Process Engineer

Lab chemist

Shift Operator

Process Engineer

Lab Chemist

Shift Operator

Boiler Operator

Shift Operator

Technician- 

Electrical

Technician-  

Mechanical

Technician-  

Electrical

Technician-  

Mechanical

Operation Maintenance



71 | P a g e  

6 Case Examples 
 

6.1 Rayapuram Common Effluent Treatment Plant  
 
» About: 
 
The Rayapuram Common Effluent Treatment Plant is situated near the bank of Noyyal River 
in the main city of Tirupur in Tamil Nadu. Rayapuram Common Effluent Treatment Plant 
Private Limited Company is registered under the Companies Act, 1956. The processing 
capacity of this CETP is 5.5 MLD, which caters to the needs of 19 member dyeing units.  
 
» Collection & conveyance system: 
 
Three separate pipeline networks of 5 km length have been constructed between the CETP 
and the member units for conveyance of, a) raw effluent collection, b) recovered water, and c) 
brine solution. 
 
Electro Magnetic Flow Metering (EMFM) system has been installed for measuring flow. The 
entire system is monitored through PLC/SCADA, which is connected with the website. 
 

 
 

Fig. no. 6.1- Collection and conveyance system 
 

» Treatment process:  
 
Details of the unit operations in the CETP are briefed in the table below. 
 

Table no. 6.1- Treatment system 
 

Unit Process Brief Description 

Raw effluent 
collection and 
recovered water 
conveyance systems 

Raw effluent discharged by the member industries is being 
collected in the collection well and pumped to the CETP. The 
treated water and brine solution recovered in the CETP are 
distributed back to the member units. The quantity of raw effluent, 
recovered water and brine solution are quantified by the 
electromagnetic flow meters installed in the member units.   

Collection and Conveyance System of a typical ZLD based Textile CETP

Raw effluent

HDPE

Electromagnetic Flow Meters

Brine Solution

DI with cement mortar coating

Recovered Water

DI with cement mortar coating

Member 
Dyeing Units

Common 

Effluent 
Treatment 

Plant

M

SCADA / GPRS
SYSYTEM 

M

M



72 | Page 

Unit Process Brief Description 

Equalization  

The raw effluent received from the dyeing industries is 
homogenized to get uniform characteristics. To keep the contents 
of the tank always in the mixed condition, flow jets and flow 
mixers have been installed in the tank. 

Activated Sludge 
Process 

Extended aeration type biological oxidation tanks are provided 
with necessary air blowers, diffusers and flow makers. The main 
objective is reduction of organic load (COD & BOD) and further 
reduction of TSS, Colour and Turbidity. 

Chlorine Contact 
System  

Reduction of colour is achieved by sending effluent through the 
Chlorine contact system. Also, the system helps increase the 
performance of the decolourant resin filter. 

Ultra Filtration 

Helps in removal of total suspended solids, colloidal organic 
materials and silt (SDI <3). Helps protect Reverse Osmosis 
membranes and achieve higher recovery. Also, helps maintain 
performance of resin filters. 

Decolourant Resin 
Filter 

Removes organics and reduces colour. 

Softener Resin Filter Reduces Total Hardness. 

Reverse Osmosis (4 
Stages) 

Four stage RO system is designed to get overall recovery of 88% 
of product water by removal of dissolved inorganic salts. First and 
second stages are loaded with brackish water (BW) membranes 
and third and fourth stages are loaded with sea water (SW) 
membranes. 

Additional stage of 
Reverse Osmosis 

Helps in further volume reduction of R.O rejects and brine 
discharge through resin filter (BDTRF) waste/ brine, and further 
recovery of water (under implementation). 

Mechanical Vapour 
Recompression 
Evaporator (MVR-E) 

For increasing the solids concentration from 6% to 9% w/v and 
further recovery of water. 

Falling Film 
Evaporator (FFE) 

To increase the solid concentration from 9% to 22% w/v. 

Adiabatic Chiller 
To recover sodium sulphate from the FFE concentrate as 
Glauber’s salt. 

Centrifuge (Pusher 
Type) 

To separate the salt and mother liquor. 

Forced Circulation 
Evaporator (FCE) 

To concentrate and recover the water from mother liquor. FCE 
concentrate is discharged to solar pan for natural evaporation. 

 

 



73 | Page 

 
 
Lifting Pump station 

 
 
Storage and Homogenisation Tank 
 

 
 
Biological Oxidation Tank 

 
 
Secondary Clarifier  

Fig. no. 6.2- Photographs of treatment components of Rayapuram CETP 



74 | P a g e  

 
 
 

 
 

 
Fig. no. 6.3- Process flow diagram for Rayapuram CETP 

 

FFE Conc.

Filtrate

- Untreated / Treated Effluent

- Recovered water

- Regenerant/Reject/Concentrate

-

- Sludge for disposal

Date Gen.By Approved by Issued by

05.05.14 K.R G.B I.S

Raw Effluent from Member 

Dyeing Units

Storage and Homogenisation 

Tank
MVR- Evaporator

MEE 

FFE                 FCE
Adiabatic Chiller Centrifuge

Biological Oxidation Tank

Mother Liquor

Overflow Brine Treatment System

Back wash

Recovered Glaubers salt for 

Reuse at Member Dyeing 

Units

Mother Liquor

Biomass 

Recirculation

Solar Evaporation Pan

Filter Press
Brine for Reuse at Member 

Dyeing Units

Waste Salt for Disposal

Bio Sludge for Disposal

Chlorine Contact Tank

Quartz Filter BDTRF

Filtrate
Filter Press

RO System

Ultrafiltration System
CIP/Flushings

Reactor Clarifier Feed Tank

Decolourant Resin Filter
Back wash

Regeneration Waste

Overflow
Thickener

Softener Filter
Back wash

RO Reject

Recovered Water for Reuse at 

Member Dyeing UnitsRO Permeate

Condensate

CIP/Flushings Condensate

Lime Sludge to Cement 

Industries

Name of the Client
Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ) GmbH,

New Delhi.

Warning: This Process Flow Diagram contains confidential proprietary information of

Tamilnadu Water Investment Company Limited, any unauthorised exhibition or copying

of this material is strictly prohibited except for evaluating proposals of TWIC unless

otherwise authorised in writing by  TWIC, Chennai.

Primary Treatment units
Prepared by:

M/s. Tamilnadu Water Investment Company Limited,

"Polyhose Towers"( SPIC Annex Building) First Floor,

No: 86, Mount Road, Guindy, Chennai - 600  032. Secondary Treatment Units

Title Process Flow Diagram for Rayapuram Common Effluent Treatment Plant

0 T.R Quaternary Treatment Units

Brine solution / Salt

DRG.No TWIC-GIZ-RYP-PFD-2014 Tertiary Treatment Units

Rev Reviewed by

Secondary 
Clarifier

Sludge 
Thickener

Reactor 
Clarifier 



 
 

75 | Page 

» Solid waste management: 
 
The TNPCB has directed the CETP for disposal of the solid wastes in TSDF facility. The CETP 
have entered into an MOA with a local cement plant for usage of the chemical sludge at their 
factory. Details of the waste generated are given below. 
 

» Biological sludge is generated from the secondary activated sludge process. This 
sludge has 75% organic and 25% inorganic content. 

» Regeneration waste from decolourant resin filter and softener filter is fed to reactor 
clarifier with dosing of lime and soda ash to remove colour and hardness. This stream 
generates lime sludge.  

 
» Financing:  
 
Funding sources for completion of this project are presented in the table below. 
 

Table no. 6.2- Financing pattern - Rayapuram CETP 
 

Source Means of Funding 
Original 

Project Cost 
(Rs. Crore) 

Additional 
Project Cost 
(Rs. Crore) 

Total Cost 
(Rs. 

Crores) 

Overall 
% 

GoI/ 
GoTN 

ASIDE Grant – GoI 4.80   
35.77 

 
54% Special subsidy – 

GoI/GoTN 
20.30  

Interest Free Loan-
GoTN 

 10.67 

Industry Promoters 
Contribution 

7.60 6.13 13.73 21% 

Loans Loan from Bankers 14.10  14.10 21% 

TWIC Investment through 
Optionally 
Convertible 
Debentures (OCD) 

2.50  2.50 4% 

 TOTAL 49.30 16.80 66.10 100% 
Source: Noyyal SPV, Tirupur 

 
The operations & maintenance costs are shown in the table below. The present cost is higher 
due to the lower effluent handling capacity of this CETP (avg.1,400 cu.m/day) against the 
designed capacity of 5.5 MLD. 
 

Table no. 6.3: O&M cost - Rayapuram CETP 

 

S.No. Item Description 
Approx. O&M 

Cost 
(Per cu.m.) 

1.  Fixed Cost (Power, Manpower Cost, Replacement, 
Standard Maintenance, Lab Chemicals, Admin & 
Statuary) 

Rs. 287 
2.  Variable Cost (Power, Diesel, Chemicals, Cartridge 

Filter, Sludge Handling Charges, Maintenance & 
Firewood Cost ) 

 
Note:  1. Sludge & waste salt disposal cost are not included in O&M cost 

2. Current utilization capacity is only 30% and project modifications are ongoing. The cost is expected to 
reduce with increased capacity utilization and completion of project. 



 
 

76 | Page 

 Collection of user charges:  
 

The operation and maintenance cost is recovered by the CETP from the member industries 
through fixed and variable treatment charges on a monthly basis based on the actual flow by 
the individual member units.  

 

6.2 Murugampalayam Common Effluent Treatment Plant  
 
» About: 
 
The Murugampalayam Common Effluent Treatment Plant is situated near the bank of Noyyal 
River in the main city of Tirupur in Tamil Nadu. This CETP is registered under the Companies 
Act, 1956. The processing capacity of this CETP is 11 MLD to cater to the needs of 67 
member-dyeing units and currently 29 member units are connected with this CETP.  
 
» Collection & conveyance system: 

 
Three separate pipeline networks of 11 km length have been constructed between the CETP 
and the member units for conveyance of, a) raw effluent collection, b) recovered water, and c) 
brine solution.  
 
Ductile Iron pipes with cement mortar coating have been used for raw effluent and for 
recovered water. HDPE pipes have been used for brine solution. Electro Magnetic Flow 
Metering (EMFM) system has been installed for measuring flow.  
 
Electro Magnetic Flow Metering (EMFM) system has been installed for measuring flow. The 
entire system is monitored through PLC/SCADA, which is connected with the website. 
 

 

 
Reactor Clarifier 
 

 
Reverse Osmosis Plant 

 
MVR-Evaporator 

 
Multiple Effect Evaporator System 

 
Fig. no. 6.4- Photographs of treatment components 

 
 



 
 

77 | Page 

» Solid waste management: 
 
The solid waste management is similar to that in Rayapuram Common Effluent Treatment 
Plant. 
 
» Financing:   
 
Funding sources for completion of the project is presented in the table below. 
 

Table no. 6.4: Funding pattern- Tirupur CETP 
 

Source 
Means of 
Funding 

Original 
Project Cost  
(Rs. Crore) 

Additional 
Project Cost  
(Rs. Crore) 

Total 
Cost  
(Rs. 

Crores) 

Overall 
% 

 
GoI/GoTN 

ASIDE Grant - GoI 6.70   
55.34 

 
56% 

 
Special Grant – 
GoI/GoTN 

28.70  

Interest Free 
Loan-GoTN 

 19.94 

Industry Promoters 
Contribution 

10.70 9.50 20.20 20.5% 

Loans Loan from 
Bankers 

19.90  19.90 20% 

TWIC TWIC OCD 3.50  3.50 3.5% 

 TOTAL 69.50 29.44 98.94 100% 
Source: Noyyal SPV, Tirupur 

 
 
Approximate O&M cost per m3 of effluent (excluding sludge and waste salt disposal cost) 
works out to be around Rs. 218.00. Since, current utilisation capacity of the CETP is only 15% 
and project modification works are ongoing, the cost is expected to reduce with increased 
capacity utilisation and completion of project.  
 
» Collection of user charges:  
 
The operation and maintenance cost is being recovered by the CETP from the member 
industries through fixed and variable treatment charges on a monthly basis based on the 
actual flow by the individual member units. 
 
 

6.3 Arulpuram Common Effluent Treatment Plant  
 
 About: 
 
The Arulpuram Common Effluent Treatment Plant is situated near the Tirupur - Palladam high 
way in the city of Tirupur in Tamil Nadu. The CETP is registered under the Companies Act, 
1956. Based on the directions Judiciary and TNPCB in the year 2005, the bleaching and 
dyeing units in and around Arulpuram in Tirupur implemented CETPs and the ETPs at industry 
level to meet the Zero Liquid Discharge (ZLD) norms. The processing capacity of this CETP 
is 5.5 MLD and it caters to the needs of 15 dyeing units.  
 
Seeing the success of ZLD in this CETP, other CETPs followed suit. The CETP is currently 
implementing project modifications including installation of an additional MEE, Ultra Filtration 



 
 

78 | Page 

(UF) and an additional stage R.O. to increase its capacity utilisation and also to reduce 
operating costs.  
 

 Collection & conveyance system:  
 
The collection and conveyance is similar to the Rayapuram Common Effluent Treatment Plant 
located in Tirupur of Tamil Nadu. Three separate pipeline networks of 3 km length have been 
constructed between the CETP and the member units for conveyance of, a) raw effluent 
collection, b) recovered water, and c) brine solution.  
 
Ductile Iron pipes with cement mortar coating have been used for raw effluent and for 
recovered water. HDPE pipes have been used for brine solution.  
 
Electro Magnetic Flow Metering (EMFM) system has been installed for measuring flow. The 
entire system is monitored through PLC/SCADA, which is connected with the website. 
 
 Treatment process:  
 
The treatment process consists of raw effluent collection, storage & homogenization section, 
biological treatment, filtration section, reverse osmosis, brine concentration treatment, thermal 
evaporation and salt crystallisation.  
 
Raw effluent discharged by the member industries is collected in the collection well and 
pumped to the CETP. The water and brine solution recovered in the CETP are distributed 
back to the member units. The quantity of raw effluent, recovered water and brine solution are 
being quantified by the electromagnetic flow meters installed in the member units.  The raw 
effluent received from the dyeing industries is equalised. Extended aeration type biological 
oxidation tanks are provided with necessary air blowers, diffusers and flow makers. The main 
objective is reduction of organic load (COD & BOD) and further reduction of TSS, Colour and 
Turbidity. 
 
Further reduction of colour is achieved by sending the effluent through the chlorine contact 
system, which also increases the performance of the decolourant resin filter. The decolourant 
resin filter is used for removal of organics and reduction of colour. The Softener Resin Filter is 
used for reduction of total hardness. 
 
Four stage RO system is designed to get overall recovery of 88% of product water by removal 
of dissolved inorganic salts. First and second stages are loaded with brackish water (BW) 
membranes, and the third and fourth stages are loaded with sea water (SW) membranes. The 
mechanical vapour recompression evaporator (MVR-E) increases the solids concentration 
from 6% to 9% w/v and helps further recovery of water. Falling film evaporator (FFE) increases 
the solid concentration from 9% to 22% w/v. To recover sodium sulphate from the FFE 
concentrate as glauber’s salt adiabatic chiller is used and centrifuge (Pusher Type) is used to 
separate the salt and mother liquor. Forced circulation evaporator (FCE) is commissioned to 
concentrate and recover the water from the mother liquor. FCE concentrate is being 
discharged to solar pan for natural evaporation. 
 

 
  



 
 

79 | Page 

 
Colour Removal System 

 
Quartz Filters 

 
Brine Treatment System 

 
Reactor Clarifier System  
 

 
Sludge Dewatering System 

 
Solar Evaporation Pan 

Fig. no. 6.5- Photographs of treatment components 
 

 Solid waste management: 
 
The solid waste management in similar that in Rayapuram Common Effluent Treatment Plant. 
 
 Financing:  
 



 
 

80 | Page 

Funding from various sources for completion of this project is presented in the table below. 
 

Table no. 6.5- Funding pattern- Arulpuram CETP 

 

Source 
Means of 
Funding 

Original 
Project Cost 
(Rs. Crore) 

Additional 
Project Cost 
(Rs. Crore) 

Total 
Cost 
(Rs. 

Crores) 

Overall 
% 

 
GoI/GoTN 

ASIDE Grant - 
GoI 

4.60   
34.87 

 
56% 

Special 
Subsidy-
GoI/GoTN 

19.60  

Interest Free 
Loan- GoTN. 

 10.67 

Industry Promoters 
Contribution 

7.30 3.89 11.19 18% 

Loans Loan from 
Bankers 

13.60  13.60 22% 

TWIC TWIC OCD 2.40  2.40 4% 

 TOTAL 47.50 14.56 62.06 100% 
Source: Noyyal SPV, Tirupur 

 
 Operation & maintenance cost:  
 
The operation & maintenance cost per m3 of effluent (excluding sludge and waste salt disposal 
cost) is approximately Rs. 211.  
 
 Collection of user charges:  
 
The operation and maintenance cost is being recovered by the CETP from the member 
industries through fixed and variable treatment charges on a monthly basis based on the 
actual flow by the individual member units.  

 

6.4 Chinnakarai Common Effluent Treatment Plant 
 
 About: 
 
The Chinnakarai Common Effluent Treatment Plant is situated near the Noyyal River in the 
city of Tirupur in Tamil Nadu. This CETP is registered under the Companies Act, 1956 and 
was commissioned in the year 1999 for 5 MLD. The processing capacity of this CETP is 8.0 
MLD and it caters to the needs of 29 member dyeing units.  
 
 Collection & conveyance system: 
 
The collection and conveyance is similar to the Rayapuram Common Effluent Treatment Plant 
located in Tirupur of Tamil Nadu. Three separate pipeline networks of 4.5 km length have been 
constructed between the CETP and the member units for conveyance of, a) raw effluent 
collection, b) recovered water, and c) brine solution.  
 
Ductile Iron pipes with cement mortar coating have been used for raw effluent and for 
recovered water. HDPE pipes have been used for brine solution.  
Electro Magnetic Flow Metering (EMFM) system has been installed for measuring flow. The 
entire system is monitored through PLC/SCADA, which is connected with the website. 



 
 

81 | Page 

 
 

 
Storage and Homogenisation Tank 

 
Biological Oxidation Tank 

 
Secondary Clarifier 

 
Colour Removal System 

 
Fig. no. 6.6- Photographs of treatment components 

 
 Treatment process:  
 
The treatment process consists of raw effluent Collection, Storage & Homogenization section, 
Biological treatment, Filtration Section, Reverse Osmosis, Brine concentration treatment, 
Thermal evaporation and Salt crystallisation.  
 
 Solid waste management:  
 
The biological sludge is generated from the secondary activated sludge process which is used 
to reduce BOD and COD. The excess sludge from the biological oxidation tank is being 
discharged to the sludge thickener and dewatered through the filter press. This sludge has 75% 
organic and 25% inorganic content and is stored in the sludge storage yard within the CETP 
premises. The CETP have entered into a memorandum of agreement with a local cement plant 
for usage of the chemical sludge at their factory.   
 
 Financing:  
 
Funding sources for completion of this project is presented in table below: 

 
 
 



 
 

82 | Page 

Table no. 6.6: Funding pattern- Chinnakarai 

 

Source Means of Funding 

Original 
Project 

Cost  
(Rs. 

Crore) 

Additional 
Project Cost 
(Rs. Crore) 

Total Cost  
(Rs. 

Crores) 
Overall % 

 
GoI/GoTN 

ASIDE Grant – GoI 5.60   
44.42 

 
44% Special Subsidy-GoI/GoTN 23.30  

Interest Free Loan- GoTN.  15.52 

Industry Promoters Contribution 8.40 28.72 37.12 37% 

Loans Loan from Bankers 16.20  16.20 16% 

TWIC TWIC OCD 2.90  2.90 3% 

 TOTAL 56.40 44.24 100.64 100% 

 
 Operation & maintenance cost:  
 
Approx O&M cost per m3 of effluent (excluding sludge and waste salt disposal cost) works out 
to be around Rs. 283.00.  
 
 Collection of user charges:  
 
The operation and maintenance cost is being recovered by the CETP from the member 
industries through fixed and variable treatment charges on a monthly basis based on the 
actual flow by the individual member units.  

 
6.5 PERTEC Common Effluent Treatment Plant 
 
The PERTEC Common Effluent Treatment Plant is a public limited company and is located in 
Bakalapalli village, Vellore District, Tamil Nadu. This CETP was commissioned in the year 
1995. Pernumbut is an old cluster of tannery processing industries. There are 36 tanneries 
presently functioning in this tannery cluster. The Bakkalapalli sector CETP serves for 19 
tanneries with a capacity of 1000 m3/day, functioning with a current flow rate of about 0.5 
MLD.  
 
» Collection & Conveyance System:  
 
The collection and conveyance is similar to the Rayapuram Common Effluent Treatment Plant 
located in Tirupur of Tamil Nadu. Three separate pipeline networks have been constructed 
between the CETP and the member units for conveyance of, a) raw effluent collection, b) 
recovered water, and c) brine solution. HDPE pipes have been used for brine solution.  
 
Electro Magnetic Flow Metering (EMFM) system has been installed for measuring flow.  
 
» Treatment Process:  
 
In this CETP there are primary, secondary, Tertiary treatment systems with Membrane 
filtration technology adopted to achieve the ZLD. The CETP has taken up modification works 
in the pre-settler, equalization tank and also has taken up installation of new aeration system 
with air blowers and diffusers and softeners, ultra filtration, reverse osmosis system and 
thermal evaporation system etc., The work is in progress for the automation of the CETP by 
the PLC/ SCADA system.  
 



 
 

83 | Page 

 

  
 

Fig. no. 6.7- Treatment components of PERTEC CETP – Bakkalapalli Sector 

 
» Waste Management:  
 
The chemical and biological sludge are stored in secured land-fill and the recovered salt is 
stored in a storage yard within the CETP premises. 
 
» Operation & Maintenance Cost:  
 
At present, operation and maintenance cost of this CETP is Rs. 132/ kg processed.  
 



 
 

84 | Page 

 

 

 
 

Fig. no. 6.8- Process flow diagram for Ranitec CETP

Mother Liquor

- Untreated / Treated Effluent

- Recovered water

- Regenerant/Reject/Concentrate

-

Date Gen.By Approved by Issued by

05.05.14 K.R G.B I.S

Raw Effluent from Member Units

MEE

Receiving Sump

Mechanical Screen

Pre - Settler

Title
Process Flow Diagram for Ranitec Common Effluent Treatment

Plant

RO Permeate

Name of the Client
Deutsche Gesellschaft für Internationale Zusammenarbeit (GIZ)

GmbH, New Delhi.

0 M.N

Sand Filter

Organic Scavenger

UF

 RO system

Dual Media Filter

Equalization tank

Quaternary Treatment 

Sludge for disposal

DRG.No TWIC-GIZ-RANI-PFD-2014 Tertiary Treatment Units

Rev Reviewed by

Primary Treatment units
Prepared by:

M/s. Tamilnadu Water Investment Company Limited,

"Polyhose Towers"( SPIC Annex Building) First Floor,

No: 86, Mount Road, Guindy, Chennai - 600  032. Secondary Treatment Units

Sl
ud

ge
 re

ci
rc

ul
at

io
n

Pusher Centrifuge

Crystallised Mixed salt 

Recovered Water for 

Reuse at Member 

Sludge Drying Beds

Filter Press

Secured Lanfill Facility

Salt storage shed

Flash mixer & Flocculator

Pre Aeration tank - I&II

Aeration Tank I &II

Neutralization tank

Primary 
Clarifier

Secondary  

Clarifier

Reactivated  

Clarifier



85 | P a g e  

» Waste management:  
 
The sludge removed from the pre settlers, the sludge generated from the primary clarifier 
and reactivated clarifier are dewatered in the filter press and sludge drying beds and 
disposed off in the Secured Landfill Facility available in the CETP.  
 
» Financing pattern:  
 
The contract value is Rs. 42 crores and the total project cost including administrative 
charges is Rs. 44 crores. The CETP was implemented on turnkey basis. The O&M cost 
for operation of the entire CETP is Rs. 250/m3. The funding pattern is as follows- 
 

 50 % from GOI 

 15 % from GO TN 

 35% from member units 

 

6.6 Gujarat Eco Textile Park Pvt. Ltd. 
 
» About:  

 
Name of CETP : Gujarat Eco Textile Park Pvt. Ltd. 
Company type : SPV, Private limited company. 
Location / Address : S.No.479, 480, Vill: Baleshwar, Tal: Palsana, Surat. 
Treatment capacity of CETP       : 100 MLD 
 

 
 

Fig. no. 6.9- Gujarat eco textile park Pvt. Ltd. 

 
Presently, 24 textile industries are catered by the CETP. The Company is registered as a 
private limited company.  Operation and maintenance of the CETP is carried out by 
company itself. 
 
» Collection and conveyance system:  
 
The wastewater collection and conveyance system is through closed cement concrete 
drains. The treated wastewater is disposed off in a water body which finally meets Arabian 
Sea. The collection system is operated by the CETP.  
 
» Treatment process:  
 
The physico-chemical treatment section comprises of Lime and Ferrous Sulphate 
(FeSO4) treatment section, flash mixers, flocculators, and primary settlers, while biological 



 
 

86 | Page 

treatment process is having sequencing batch reactor system. Main power source for the 
CETP is its own captive power plant, while DG sets are installed as a standby.  

 
» Collection of user charges: 
 
Charging system is not based on effluent quantity discharged by the member industries, 
but it is based on fixed number of stenters installed by the member textile industry in their 
manufacturing process, and corresponds to about 5 to 8 Rs per KL of wastewater. The 
treatment charges are collected based on monthly bills.  
 

6.7 Globe Enviro Care Ltd. 
 
About:  
 
Name of CETP :  Globe Enviro Care Ltd. (GECL) 
Company Type : Association 
Location / Address : Plot no. PP-1, Off Road no. 2, B/h. Kay Tex Mill, 
GIDC,    Sachin, Surat, Gujarat 
Treatment capacity of CETP  : 0.5 MLD.  
 

. 

 
 
 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. no. 6.10- CETP of Globe Enviro Care Ltd. 

 
The CETP caters to chemical industries. Presently, 50 industries are members to the 
CETP. The CETP company is registered as limited company.  The operation and 
maintenance of the CETP is taken care by itself. 
 
 
» Collection and conveyance system: 
 
The wastewater is conveyed through road tankers and the treated wastewater is disposed 
in a water body, which finally meets at the Arabian Sea. The CETP on its own operates 
the collection system, while GIDC Sachin operates the disposal system.  
 
» Treatment process:  
 



 
 

87 | Page 

The CETP is having equalization cum collection sump. The physico-chemical treatment 
section comprises of lime and FeSO4 treatment, flash mixers, flocculators, and primary 
settlers as well as primary lamella. The biological treatment process is having conventional 
aeration system with secondary lamella and secondary clarifier. This CETP is in the 
process of installing advanced catalyst oxidation process and had already installed Fenton 
treatment process along with carbon and sand filtration system as tertiary treatment. The 
CETP has also applied for consent to enhance its treatment capacity to 1 MLD from the 
present 0.5 MLD. The condensate from MEE is proposed to be recycled.  
 
» Collection of user charges:  
 
The charging system is based on fixed monthly charges depending upon the declared 
load, and a variable cost based on actual load received during a particular month. The 
treatment charges are collected based on monthly bills.  The user charges are @ about 
Rs 50 to 80 per KL.  
 

6.8 New Palsana Industrial Co-Op. Society Ltd. 
 
» About:  
 
Name of CETP : New Palsana Industrial Co-op. Society Ltd. 
Company Type : Co-operative Society 
Location / Address  : Block no. 301, Vill Baleshwar, Tal. Palsana  
                                                           Dist. Surat 
Treatment capacity of CETP  : 45 MLD 
 
The CETP caters to textile and chemical industries. Presently, 18 industries are catered 
to by the CETP.  
 
» Collection and conveyance system:  
 
The wastewater collection and conveyance System is through closed cement concrete 
drains. The treated wastewater is disposed of in a water body, which finally meets Arabian 
Sea through river Mindhola. The collection and disposal systems are both operated by the 
CETP Operator.  
 
» Treatment Process:  
 
Physico-chemical Treatment section comprises of lime & FeSO4 treatment section, flash 
mixers, flocculators, and primary settlers, while biological treatment process is having 
conventional aeration system and secondary clarifier. Treatability study was performed 
present treatment setup.  CETP is having Equalization cum collection sump. 
 
» Financing Pattern: 
 
The Company is registered as co-operative society.  Operation and Maintenance of CETP 
is carried out by company itself. The capital cost for the CETP is mainly contributed from 
the state and central govt. subsidy and the rest is born by the member industries.  
 
» Collection of Charges:  
 
Charging system is based on fixed number of stenters installed by the member industry, 
and it ranges from 5 to 8 Rs. /kl. Treatment Charges is collected by generating monthly 
bills.  



 
 

88 | Page 

 

6.9 Palsana Enviro Protection Ltd. 
 
» About: 
 
Name of CETP :  Palsana Enviro Protection Ltd. 
Company type :  Private company  
Location / address :  Block No. 527-528, Opp. Nutan Petrol Pump, 
    Mumbai – Ahmedabad Road, N.H. No. 8, 
    Village – Umbhel, Taluka – Kamrej, 
    Dist. Surat, Gujarat (INDIA), Pin Code – 394 325 
Treatment capacity of CETP  : 100 MLD 
 

      
Screen chamber                    Equalization & Primary treatment                SBR Basin 
(Under   section                                 commissioning)  

  
Fig. no. 6.11- Palsana CETP 

 
This CETP caters to the textile industries.  Presently, 120 industries are members to the 
CETP.  The Company is registered as private company and takes care of the operation 
and maintenance on its own. The capital cost for setting-up of the CETP was mainly from 
the grant/ subsidies of state and central government and the rest is borne by the industry 
members.  
 
» Collection and conveyance system:  
 
The wastewater conveyance is through cement concrete drains and the treated 
wastewater is disposed off in a water body that finally meets Arabian Sea. The collection 
and disposal system is operated by the CETP operator.  
 
» Treatment process: 
 
The existing treatment system is having conventional primary and secondary treatment 
facility. For primary treatment the CETP has equalization cum collection sump and 
screens. The physico-chemical treatment section comprises of lime & FeSO4 treatment, 
flash mixers, flocculators, and primary settlers by means of clariflocculator, while biological 
treatment process is having conventional aeration system and secondary clarifier.  
 
The CETP has made an up-gradation plan for which environment clearance is received 
for additional treatment capacity of 50 MLD. In the up-gradation plan, the effluent is 
proposed to be treated vide primary, secondary (SBR process) and tertiary treatment 
facility and the treated wastewater of 50 MLD is proposed to be recycled back to the 
member industries.  
 
» Collection of user charges:  
 



 
 

89 | Page 

The charging system is based on fixed number of stenters installed in the textile 
manufacturing by the member industry which ranges from Rs 5 to 8 per KL of wastewater. 
The treatment charges are collected by generating monthly bills.  
 
 

6.10  Pandesara Infrastructure Ltd. 
 
» About:  
 
Name of CETP : Pandesara Infrastructure Ltd. 
Company type : Public Private Partnership (PPP) 
Location / Address : At & Po. Vadod, GIDC, Pandesara. 
Treatment Capacity of CETP  : 100 MLD 
 
The CETP caters to textile and chemical industries. Presently, 129 industries are catered 
to by the CETP. The wastewater collection and conveyance system is through closed 
cement concrete drains. The treated wastewater is disposed off in a water body, which 
finally meets Arabian Sea. The collection and disposal system is operated by the CETP 
operator.  
 
» Treatment process:   
 
This CETP is having collection sumps at pumping stations and screens at inlet. 
Equalization tank is provided at CETP. Physico-chemical treatment section comprises of 
lime & FeSO4 treatment, while biological treatment process is having sequential batch 
reactor (SBR). 
 
» Financing pattern:  
 
The CETP Company is registered as a limited company.  The operation and maintenance 
of CETP is carried out by a contractor. Investment for establishment of CETP is from the 
subisdies of the central and state government and contribution from member industries.  
 

6.11 Sachin Enviro Infrastructure Ltd.  
 
» About:  
 
Name of CETP  : Sachin Enviro Infrastructure Ltd.(SIEL) 
Company type   : Not for profit company 
Location / address   : Sachin Enviro Infrastructure Ltd.(SIEL) 

Plot No. PP/2, Off Road No. 2, GIDC Sachin, Surat, Gujarat 
Capacity of the CETP : 50 MLD 



 
 

90 | Page 

 
 

Fig. no. 6.12- Photographs of CETP of Sachin Infra Environment Ltd. 

 
The current capacity of the CETP is 50 MLD, however Environment Clearance has been 
obtained for enhancement of the treatment capacity to 80 MLD with a provision of recycling 
of 30 MLD treated effluent. The textile industries are the members of the CETP and the 
total number of industries catered is 71 Nos. The CETP has a well-established laboratory 
in which parameters like pH, COD, BOD, TDS, Cl, SO4, SS, ammonical nitrogen, phenolic 
compounds can be analysed. For wastewater monitoring, online pH meter, online TOC 
meter, on-line flow meter have been installed.  
 
» Collection and conveyance system:  
 
The wastewater collection and conveyance system is through closed cement concrete 
drains. Treated wastewater is disposed in a water body. The wastewater collection and 
disposal of treated wastewater is operated by GIDC.   
 
» Treatment process:  
 
The treatment system includes primary and secondary treatment. Tertiary treatment is 
planned. An equalization tank is installed in the CETP and physico-chemical treatment is 
carried out by lime/ FeSo4 treatment section, flash mixers, flocculators and lamella type 
primary settler. Biological treatment section includes single stage conventional activated 
sludge process. SBR is selected for proposed expansion which includes PLC/SCADA 
automation.  
 
» Waste management :  
 
Sludge dewatering is done by filter press and dried on sludge drying beds. Sludge 
thickener is planned during expansion phase of the CETP. 
 
» Financing pattern:  
 
The CETP company is registered as ‘no profit no loss’ company. The overall management 
of the CETP is looked after by a Board of Directors, under which an ‘Operation 
Management Committee’ (OMC) has been formed. 



 
 

91 | Page 

 
» Collection of user charges:  
 
The charging system is not based on effluent quantity discharged by the member, but it is 
based on fixed number of stenters installed in the textile manufacturing by the member 
industries, and it corresponds to about Rs 5 to 8 per KL of wastewater. Payment collection 
mechanism is based on monthly bills.  

 
6.12 SMS Waluj CETP Pvt. Ltd. 
 
» About:  
 

Name of CETP    : SMS Waluj CETP Pvt. Ltd. 
Name of owner    : Waluj Industrial Association 
Company type     : Private limited company 
Location / address    : Waluj, Aurangabad, Maharashtra 
Treatment capacity of CETP : 10 MLD 

 

  
 

Fig. no. 6.13- Photographs from Veraval CETP 

 
The CETP caters to heterogeneous type of industries, viz. breweries, pharmaceuticals, 
electroplating, engineering and food processing industries. The company is registered as 
private limited company and operation and maintenance are done by build, own, operate 
and transfer (BOOT) basis. The overall management of the project is looked after by a 
Board of Directors. The MPCB team, CETP team and MIDC team carries out surprise 
visits jointly to member units for verification and checking of compliance to the norms for 
the effluent discharged by the CETP member units. 
 
» Collection and conveyance system:  
 
The wastewater collection and conveyance system is largely through closed drains and 
some industries are sending effluent through road tankers for special treatment. The 
treated wastewater is reused for gardening.  



 
 

92 | Page 

 
» Treatment process: 
 
The primary treatment system consists of screening, grit chamber, and oil and grease trap 
and equalization tank. Physico-chemical treatment is carried out by lime/FeSO4, flash 
mixer, flocculator and primary settler. Biological treatment section contains conventional 
activated sludge process. Polishing treatment is done by sand filtration. Carbon filtration 
is planned during expansion stage. Oxidation treatment with H2O2 is also installed. Sludge 
dewatering is done by filter press.  
 
CETP has installed a special treatment plant (STP) of 0.6 MLD capacity for highly acidic/ 
concentrated metal bearing effluent for primary treatment and metal removal. 
 
» Collection of user charges:  
 
For the industries that have special treatment needs, the treatment charges are about Rs 
80 to 500 per KL., and for others the treatment charges are about Rs 17 per KL of 
wastewater.  The quantity of wastewater is calculated based on water consumption bills 
of MIDC and treatment charges are charged by MIDC. Payment collection mechanism is 
by sending bills on monthly basis.  
 

6.13  CETP of Patancheru Enviro-Tech Ltd. (Andhra Pradesh) 
 
The CETP of Patancheru Enviro-Tech Ltd. has equalization tank, physico-chemical & 
biological treatment. Measures were taken to improve performance through process 
control and adding equipment for ultra-filtration through Membrane Bio-Reactor 
technology, which was commissioned in December 2010. The system brings down 
effluent COD of 3,000 mg/l and above to below 200 mg/l with corresponding BOD less 
than 20 mg/l and TSS about 50 mg/l or less. 
  

6.14 CETP of Jawaharlal Nehru Pharma City at Visakhapatnam (Andhra 
Pradesh) 

 
The Pharma City has been developed for specific industries like bulk drug, 
pharmaceuticals & fine chemicals. The CETP installed at Jawaharlal Nehru Pharma City 
at Visakhapatnam in Andhra Pradesh is having treatment facilities for (a) high TDS 
effluents, (b) low TDS effluents, (C) cyanide wastes, and (d) metal bearing sludges.  
 
Dedicated reactors are used for treatment of cyanide and metal bearing wastes, which are 
transported through dedicated tankers. The high TDS effluents are transported through 
dedicated line and treated in a system comprising API separator (O & G), equalization 
tank, air stripper, clari-floculator, multiple effect evaporator & spray drier. Low TDS 
effluents are treated in a system of 4.5 MLD capacity, comprising API separator for O & 
G, equalization tank, air stripper, flash mixer, clari-floculator, high rate solids contact 
clarifier, sequential batch reactor and sand & carbon filters.  
 
The COD from 4,000 to 8,000 mg/l is brought down to 400 to 550 mg/l after physico-
chemical & biological treatment and subsequently to 175 to 235 mg/l after sand and carbon 
filters with corresponding BOD of 20 to 35 mg/l. 
 



 
 

93 | Page 

6.15 Online Monitoring of Treatment Plants through CC Cameras20 at 
Tirupur 

 
In Tirupur, the treatment plants at individual industries and CETP are monitored online 
through live webcasting of images from CC cameras placed at the treatment plants. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. no. 6.14- Picture showing images of the CC cameras 

 

 
 
 

Fig. no. 6.15- Online monitoring of dyeing units in Tiruppur 

 
 

                                                           
20 Presentation from the District Environmental Engineer, TNSPCB, Tiruppur, CETP Workshop organized by 
CII and GIZ at GBC Hyderabad, Nov. 23, 2012. 



 
 

94 | Page 

6.16 Combined CETP / STP Leverkusen-Bürrig, Chempark Leverkusen, 
Germany 

 
» About: 
 
The Wastewater Treatment Plant Leverkusen-Bürrig is situated at the River Rhine in the 
city of Leverkusen, Germany, which is one the main chemical production sites in Europe. 
Since more than a century, the Chempark Leverkusen, the biggest chemical park in 
Germany, hosts about 40 companies from the chemical and pharmaceutical industry 
including Bayer AG and Lanxess AG. About 29’000 employees produce more than 5000 
different chemical products, mainly inorganic and organic products, dyes, polyurethanes 
and rubbers as well as basic chemicals and precursors for pharmaceuticals.  
 
Currenta, a joint venture of Bayer and Lanxess, operates the Chempark and provides with 
a total staff of 3400 employees the infrastructure services for the three German Chempark 
sites in Leverkusen, Krefeld and Dormagen including environmental services.  
At the Leverkusen site, Currenta operates the Wastewater Treatment Plant Leverkusen-
Bürrig treating an average of 40 MLD from the Chempark in a CETP and in a subsequent 
stage the effluent from the CETP with an average of 60 MLD of municipal sewage from 
the city of Leverkusen (up to 195 MLD including stormwater). The total capacity of the 
treatment plant is 264 MLD and it can treat up to 130 t/d of COD. The treatment concept 
is shown in the figure below. 

 
 

Fig. no. 6.16- Wastewater cycle in the Leverkusen-Bürrig treatment plant  
(Source: Currenta) 

 
» Process stages 
 
The main process stages are: 

 Coarse mechanical cleaning 

 Neutralization  

 Pre-clarification  

 Intermediate storage for buffering and equalization 

 1st biological stage (Tower Biology), including nitrification/denitrification and 



 
 

95 | Page 

phosphate precipitation  

 Intermediate clarification (flotation) 

 2nd biological stage (step fed conventional activated sludge tanks) with 
precipitation of residual phosphates 

 Secondary clarification by secondary clarifiers and “Dortmund Tanks” 

 Online monitoring discharge quality control 

 Sewage sludge treatment by concentration and dewatering by membrane filter 
presses. The filter cake is then incinerated in the sewage sludge incineration 
plant and the residual ash is then deposited at the landfill site. 

 Exhaust air treatment by incineration 
 
» Removal efficiency 
 
The treatment plant is designed for the removal of organics, heavy metals, nitrogen and 
phosphorus. The COD reduction is above 90%, the outlet phosphorus concentration is 
below 0.6 mg/L P. The plant achieves advanced removal of nitrogen according to the 
demanding European discharge standards for sensitive catchment areas. 
 
 
» Tower biology 
 
The Tower Biology is one of the key features of the CETP and represents a solution for 
wastewater treatment plants based on process developments, operation feedback and 
many years of experience by Bayer Technology Services. Tower Biology represents a 
modular and flexible concept for aerobic industrial wastewater treatment. The highlights 
of this technology are: 
 

 30-50% less ground space than conventional treatment system  

 All tanks are above ground. 

 There are no moving parts in aeration tank and clarifier. 

 The towers are made of polypropylene that has high resistance against corrosion 
and erosion. It gives long operational time without maintenance. 

 Aeration is @ 3.2 to 3.8 kg O2/KWh over long operational time. 
 

 

 
Fig. no. 6.17- View of tower biology system at Chempark Leverkusen 

 



 
 

96 | Page 

 

 
 

Fig. no. 6.18- Schematic diagram of tower biology and injector system 

 
 
References: 
http://www.currenta.com/tl_files/currenta/medien/currenta/downloads/pdf/CUR_Klaeranla
ge_en.pdf 
http://www.currenta.com/tl_files/currenta/medien/currenta/downloads/pdf/CUR_Klaeranla
ge_A5_en.pdf 
 
Additional information available at: 
http://www.currenta.com/environmental-services-1202.html 
 
  

http://www.currenta.com/environmental-services-1202.html


 
 

97 | Page 

6.17 CETP Basel Chemical Industry, ProRheno AG, Basel, Switzerland 
 
» About: 
 
The CETP Basel Chemical Industry is situated at the River Rhine in the city of Basel, 

Switzerland, which is the main production sites for the Swiss chemical and pharmaceutical 

industry. Since 1982, the ProRheno AG, a joint service providing company of the different 

stakeholders, provides the services for the treatment of wastewater from households, 

commercial buildings and industry in the Basel region. The two cantons of Basel-Land and 

Basel-Stadt together own 51 percent of the share capital of ProRheno AG. The company 

Huntsman Advanced Materials (Switzerland) GmbH, F. Hoffmann-LaRoche Ltd, Novartis 

Pharma AG, BASF AG Switzerland and Syngenta Crop Protection AG jointly 49 percent. 

The ProRheno AG consists of the STP Basel (municipal wastewater), the CETP Basel 

Chemical Industry (cleaning of chemical waste water) as well as the sludge treatment 

(incineration of the resulting sludge) and common facilities for the operation of the sites 

(laboratories, workshops, etc.). The site covers an area of 76.3 hectares. The CETP treats 

an average of 4.4 MLD from the chemical/pharmaceutical industry while the STP Basel 

treats 93 MLD on average. 

 

 

 Fig. no. 6.19- Wastewater treatment plants in Basel  
(Source: ProRheno AG) 

 
» Process stages 
 



 
 

98 | Page 

The main process stages of the CETP Basel are: 

 Mixing of the different effluent streams 

 Neutralization  

 Pre-clarification  

 Storage for buffering and equalization  

 Physico-chemical treatment (flocculation/coagulation) 

 Biological treatment (conventional activated sludge with volume aeration) 
phosphate removal  

 Degassifiers 

 Final clarification  

 Final flocculation and flotation 

 Online monitoring discharge quality control 

 Sewage sludge treatment by settling and dewatering by centrifuges. The filter cake 
is then incinerated in the sewage sludge incineration plant and the residual ash is 
then deposited at a sanitary landfill. 

 Exhaust air treatment collected from all tanks and units by GAC adsorbers 
 
» Removal efficiency 
 
The CETP achieves an average reduction of COD of 92.4 % (2012), reaching an effluent 
COD of 157 mg/L and an verage BOD reduction of 99.1 % reaching an effluent BOD5 
concentration of 11 mg/L. The TSS at the outlet are 13 mg/L. Total Phosphorus is below 
0.1 mg/L, the outlet phosphorus concentration is below 0.6 mg/L P. One key parameter 
for the quality control is adsorbable organic halogen AOX. The average concentration at 
the outlet was 0.042 mg/L against the discharge standard of 0.08 mg/L AOX. 
 
» CETP Basel / STP Basel: Costs of wastewater treatment incl. sludge treatment 

(* 1 CHF (Swiss Franc) = 1.1 US$) 

 

 CETP Chemical Ind. 

4.4 MLD 

Municipal STP 

93 MLD 

 2010 2011 2012 2010 2011 2012 

Costs per year in million 
CHF* 

4.71 4.58 4.66 5.33 5.52 5.46 

CHF/kl wastewater 4.84 4.77 5.69 0.23 0.26 0.24 

CHF/kg DOC reduced 6.71 6.81 8.17 2.04 1.73 2.02 

 

» On-going upgradation 
 
The CETP and STP Basel are currently under up-gradation for advanced nitrogen 
removal and removal of organic micro pollutants. Nitrogen removal will be achieved 
biologically by nitrification and denitrification while activated carbon adsorption shall 
provide the removal of trace organic compounds. 
 



 
 

99 | Page 

 

 
 

Fig. no. 6.20- Treatment train, aerial view and GAC adsorption for air pollution control at 
the CETP Basel  

(Source: ProRheno AG) 
 
References: 
http://www.prorheno.ch/ 
  

Page 50 10.11.14 Institut für Ecopreneurship IEC 



 
 

100 | Page 

6.18 Common Effluent Treatment Plant, Vapi: Approach for Retrofitting/ 
Modernisation 

 
The Gujarat Industrial Development Corporation (GIDC) Industrial Estate at Vapi (Gujarat) 
has several chemicals, dyes, paper and other industries that produce significant quantities 
of wastewater including not readily biodegradable and toxic effluents. The industrial estate 
has a Common Effluent Treatment Plant (CETP), which has problems of compliance with 
the prescribed standards, sludge handling issues, requirements for additions of treatment 
units as well as need for improved operation and management. Also, the industrial estate 
at Vapi is ranked as critically polluted by the environmental authorities due to wastewater 
issues  and other environmental problems, and the performance improvement of CETP is 
a priority.  
 
The inflow to the CETP is contributed by about 545 industries mainly from textiles, 
inorganic chemicals and pesticides, paper, and pharmaceuticals sectors. The volume of 
flow is about 55 MLD. The main treatment units of the CETP are screens, grit chambers, 
equalisation tanks, flocculators, primary clarifier, aeration tanks, secondary clarifiers, filter 
press for secondary clarifier sludge, sludge thickener and centrifuge decanter for primary 
clarifier sludge. The treated wastewater is discharged to the Damanganga River, which 
joins the sea, a few kilometres downstream. The CETP, for about 10 MLD, has a UASB 
followed by a clarifier and degassifier.  
 
The approach followed for planning up-gradation/modernisation of the VAP CETP is 
summarised below: 
 

» Problem analysis 
» Identification of alternatives/concepts for wastewater treatment 
» Lab testing of preferred solutions 
» Comparison of alternatives for treatment of wastewater and arriving at preferred 

concept 
» Pilot tests of the preferred concept – undertaking of pilot tests to ascertain the 

viability of the identified technical solutions 
» Pre-basic design of the CETP based on the identified solutions 

 
 

 
 

Fig. no. 6.21- Impression of the aeration tanks and the secondary clarifiers 
 (March 2014) 

  



 
 

101 | Page 

Problem analysis: 
 
For problem analysis, performance assessment of the CETP was undertaken. The key 
parameters reviewed were for COD, BOD5, NH4-N, and SS as well as the volumetric flows. 
Problems associated with aeration in biological treatment, weirs in clarifiers, CAACO 
treatment, FACCO treatment etc. and efficiency of various treatment units were identified. 
Also, problems related to inflows and operation and management were identified. 
 
The problems were related to structural damages, insufficient oxygen and its absorption, 
problems of choking, inhibition to bacterial growth due to toxicity, sludge with high moisture 
content and chlorides/heavy metals/toxic organics etc. 
 
In addition to repairs and maintenance solutions, the treatment options identified included: 
 

» Two stage treatment - Anaerobic treatment (UASB) followed by aerobic 
treatment: Besides a conventional activated sludge process consisting of an 
aeration tank and clarifier, the aerobic treatment could be through a compact 
sequencing batch reactor (SBR) or an attached growth system such as a moving 
bed bioreactor (MBBR). 

 
» Two stage aerobic treatment - High rate followed by low rate treatment: The 

1st stage could be either built as a conventional activated sludge tank with surface 
aerators or coarse bubble aerators or – in a more compact form – as tower biology. 
The 2nd stage is typically a conventional activated sludge system with volume 
aeration or surface aeration, which also provides treatment of nutrients such as 
nitrogen and phosphorus. 

 
» Post-treatment for removal of refractory organic compounds: Advanced 

oxidation process followed by bio-filtration: In lab tests, it turned out that a 
relatively high percentage of the influent COD is hardly biodegradable under 
“standard” conditions, and hence additional measures are required to address this 
refractory COD consisting of a wide range of organic compounds from mainly 
chemical, pharmaceutical, textile and pulp & paper industries. It is anticipated that 
by oxidative post-treatment using ozone or ozone/H2O2 a high percentage of these 
compounds could be partly oxidised and become better biodegradable. With 
improved biodegradability a biological post-treatment such as aerobic bio filtration 
or fluidized bed reactor could reduce the COD to the level required. It was assumed 
that such an post-treatment should primarily serve as temporary solution till the 
main biological stages provide the full treatment and measures at the industry 
(source) level will reduce the influent load further.  
 

» Lab tests/pilot tests: 
 

The overview of the suggested lab tests and pilot tests is given below. 
 

Table no. 6.7- Overview of conducted tests 
 

 Activity Study scale 

1 Biodegradability  
Zahn-Wellens Test  

 
Lab scale  

2 Two stage treatment 
aerobic activated sludge after primary t reatment 

 

Pilot scale 



 
 

102 | Page 

3 MBBR treatment 
aerobic activated sludge after primary treatment  

 
Bench scale 

4 Bioaugmentation 
using lab culture   
using soil culture from final outlet  

 
Pilot scale 
Lab scale  

5 Chemical Oxidation  
(O3 and H2O2)  

 
Lab scale + 
Pilot scale  

6 UASB followed by ASP  Lab scale  

7 Anaerobic Digester  Pilot scale  

 
Main observation from the lab and pilot tests:  

 
» Biodegradability tests revealed a very variable degradability between 60 to 80% of 

the COD. 
» Several methods for improved biological removal were studied: two-stage 

treatment, MBBR, bio augmentation, and anaerobic treatment. 
» Pilot tests also studied optimised trains, such as 

 Two stage aerobic treatment (AE - AE) 

 UASB – aerobic treatment      (AN - AE) 

 COD removal was limited due to refractory compounds reaching only about 
400 mg/L filtered COD in the outlet. 

None of the tested technologies achieved the targeted COD and SS 
concentrations. 

» Nitrification occurred at higher aeration rates reducing the NH3-N concentration to 
below 20 mg/L. 

» Advanced treatment methods have to be applied to remove the refractory organic 
compounds.  

» Chemical oxidation methods (ozone or ozone/peroxide) appear to be promising. 
» Ozonation tests have not yet been applied with the required high O3 

concentrations and subsequent biological treatment. Additional pilot tests should 
operate on a continuous mode.  
 

Improved aeration and biological treatment can provide nitrification and reduce the NH3-
N concentration below 20 mg/L. Ozonation of secondary effluent was able to reduce the 
refractory COD from the secondary effluent by up to 20% if high O3 dosages were applied. 
Further reduction of the COD can be achieved through subsequent biodegradation of the 
ozonated water. The results from the tested samples using low ozone dosages were not 
satisfactory. Combinations of ozone and peroxide were able to improve the 
biodegradability of the primary overflow and are expected to have a similar effect on the 
secondary overflow. Extension concept 
 
The TDS concentration cannot be reduced economically within the main treatment of the 
CETP since this would require expensive desalination technologies such as thermal 
evaporation or reverse osmosis or combinations thereof. The effluent salinity should 
however be controlled at their source within the industries or through desalination of 
concentrated streams either onsite at the CETP prior to mixing with the main raw water 
stream.  

 
For biological treatment, the pilot tests studied several biological treatment processes and 
approaches to upgrade the existing units. The biological treatment could be upgraded for 
example by a two-stage treatment, implementation of MBBR treatment.  



 
 

103 | Page 

 
While MBBR appears to be a feasible and sound improvement of the CAS treatment, SBR 
might lead to a slight performance loss in terms of COD removal but could increase the 
removal of nitrogen by nitrification and denitrification. SBR also has the advantage of a 
low footprint.  The preferred biological method to be implemented has to be derived from 
a cost comparison using the test results from the pilot tests for the dimensioning of the 
respective units 
 

Table no. 6.8- Overview of discussed treatment alternatives for improved / modified 
biological treatment 

 

Process Main features Advantage Disadvantage Comment 

Moving Bed 
Bioreactor 
(MBBR) 

• Attached 
growth 

• Different 
carrier 
materials  

• High SRT 
• Enrichment of 

specialized 
bacteria 

• Reduced 
excess sludge 

• Requires 
volume 
aerators, e.g. 
fine bubble 
aerators 

Pilot tests 
ongoing 

Sequencing 
batch reactor 
(SBR) 

• Activated 
sludge 
process in 
batch mode 

• Minimum two 
parallel tanks 

• Cycling of 
different 
treatment 
steps in 
parallel tanks 
(fill, aerate, 
settle, 
decant, idle) 

• No separate 
clarifiers 

• Low footprint 
• Nitrification 

and denitrifi-
cation can be 
easily 
included 

• Well 
controlled 
process 

• Less piping 
and 
equipment 

• Requires 
volume 
aerators, e.g. 
fine bubble 
aerators 

• Complex 
movable 
parts, e.g. 
decanter 

• Corrosion risk 
of movable 
parts 

• Applicability to 
poorly bio-
degradable 
wastewater 
questionable 
(reduced 
contact time) 

Successful 
application in 
India in several 
domestic and 
industrial 
treatment plants 

Soil-Bio 
filtration 

• Treatment of 
effluent 
during soil 
passage 

• Natural 
treatment 
process 

• Low energy 
demand 

• Enrichment of 
specialised 
bacteria 
possible 

• Risk of 
clogging 

• Risk of 
overloading 

• Risk of 
incomplete 
removal 

• Risk of large 
waste 
volumes in 
case of failure 

No proven 
demonstration  
or full-scale 
application in 
industrial 